
AAMA 501­05 TEST REPORT 
 

Report No.:  A2657.03‐401‐44 
 

Rendered to: 
 

CORAL ARCHITECTURAL PRODUCTS 
Tuscaloosa, Alabama 

 
PRODUCT TYPE:  Aluminum Curtain Wall 
SERIES/MODEL:  PW257 Dry Glazed 

 
Title  Summary of Results 

Design Pressure  3352 Pa (+70.00 psf) 
Negative Design Pressure  3830 Pa (‐80.00 psf) 

Air Infiltration  <0.05 L/s/m2 (<0.01 cfm/ft2) 
Water Penetration Resistance Test Pressure  766 Pa (16.00 psf) 
Uniform Load Structural Test Pressure  5746 Pa (±120.00 psf) 

 
 
 

This report contains in its entirety: 
  Cover Page:  1 page 
  Report Body:  10 pages 
  Sketches:  1 pages 
  Photographs:  2 pages 
  Drawings:  15 pages 
 
 

 
 

Reference must  be made  to  Report  No.  A2657.03‐401‐44,  dated  02/17/11  for  complete 
test specimen description and detailed test results. 
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1.0 Report Issued To:  Coral Architectural Products 
  3010 Rice Mine Road 
  Tuscaloosa, Alabama 35406 
 
2.0 Test Laboratory:  Architectural Testing, Inc. 
  2250 Massaro Boulevard 
  Tampa, Florida 33619 
  813‐628‐4300 
 
3.0 Project Summary: 
 

3.1 Product Type:  Aluminum Curtain Wall 

3.2 Series/Model:  PW257 Dry Glazed 

3.3 Compliance Statement:   Results obtained are tested values and were secured by 
using  the  designated  test method(s).    Test  specimen  description  and  results  are 
reported herein. 

3.4 Test Dates:  11/30/2010 ‐ 12/30/2010 

3.5 Test Location:  Architectural Testing, Inc. test facility in Tampa, Florida. 

3.6 Test  Sample  Source:    The  test  specimen  was  provided  by  the  client. 
Representative  samples  of  the  test  specimen  will  be  retained  by  Architectural 
Testing for a minimum of four years from the test completion date. 

3.7 Drawing  Reference:    The  test  specimen  drawings  have  been  reviewed  by 
Architectural  Testing  and  are  representative  of  the  test  specimen(s)  reported 
herein.   Test specimen construction was verified by Architectural Testing per the 
drawings located in Appendix B.  Any deviations are documented herein or on the 
drawings. 

3.8 List of Official Observers: 

Name  Company 
Bill Smith  Coral Architectural Products 
John McClane  Architectural Testing, Inc. 
Don Beltz  Architectural Testing, Inc. 
Shawn G. Collins, P.E.  Architectural Testing, Inc. 
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4.0 Test Method(s): 
 

AAMA 501‐05, Methods of Tests for Exterior Walls. 
 
ASTM  E  283‐04,  Test  Method  for  Determining  Rate  of  Airflow  Through  Exterior 
Windows,  Curtain  Walls  and  Doors  Under  Specified  Pressure  Differences  Across  the 
Specimen. 
 
ASTM E 330‐02, Test Method  for Structural Performance of Exterior Windows, Curtain 
Walls and Doors by Uniform Static Air Pressure Difference. 
 
ASTM E 331‐00, Test Method for Water Penetration of Exterior Windows, Curtain Walls 
and Doors by Uniform Static Air Pressure Difference. 
 
 

5.0 Test Specimen Description: 
 

5.1 Product Sizes: 
 
Test Specimens #1: 

Width  Height Overall Area: 
17.66 m² 
(190.1 ft2)  millimeters  inches  millimeters  inches 

Overall size  4636  183  3810  150 
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5.0 Test Specimen Description:  (Continued) 
 

The following descriptions apply to all specimens. 
 
5.2 Frame Construction: 
 

Frame Member  Material  Description 

Head / Sill  Extruded 
Aluminum 

Drawing  #16  (PW203),  #23  (PW613)  &  #25 
(PW652) on sheet 15 of 15 

Vertical Mullion  Extruded 
Aluminum 

Drawing  #14  (PW151),  #15  (PW202)  &  #24 
(PW650) on sheet 15 of 15 

Horizontal 
Mullion 

Extruded 
Aluminum 

Drawing  #16  (PW203)  &  #  26  (PW655)  on 
sheet 15 of 15 

Jambs  Extruded 
Aluminum 

Drawing  #24  (PW650),  #15  (PW202),  #23 
(PW613) 

 
  Joinery Type  Detail 

All frame 
corners  Mechanical 

The horizontal members were butt joints, 
sealed with Isocryl joint sealant tape and 
secured with three (3) #14 x1" hex head 
screws; through the vertical members into the 
adjacent horizontal members screw spline. 

 
5.3 Sash/Vent/Panel Construction:  Not utilized 
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5.0 Test Specimen Description:  (Continued) 
 
5.4 Weatherstripping: 
 

Description  Quantity  Location 

Exterior glazing gasket (NG10)  2 rows  Underside  of  pressure  bar;    outer 
edges 

Exterior  perimeter  gasket 
(NG11)  1 row  Underside  of  the  pressure  bar;  outer 

edge at the perimeter frame members 
Pressure bar gasket (NG12)  1 row  Underside of the pressure bar;  center  

Interior gasket (NG16)  1 row  Exterior side of vertical and horizontal 
mullions; glazing perimeter 

 
5.5 Glazing: 
 
Glass 
Type 

Spacer Type 
Interior 
Lite 

Exterior 
Lite 

Glazing Method 

1‐5/16" 
IG 

Reinforced 
Butyl spacer 
system 

1/4" HS – 
0.090" SGP 
interlayer 
– 1/4" ‐ HS

1/4" ‐ HS 

The glass was exterior glazed 
against a 0.260" spacer gasket, and 
back sealed with Dow 995 sealant 
at all corners.  The glass was 
secured from the exterior utilizing 
#12 x 1‐1/4" hex washer head self 
drilling screws located @ 2" from 
ends and 12" on center through 
the aluminum pressure plates. 

 
Daylight Opening 

Location  Quantity 
millimeters  inches 

Glass Bite 

Bottom Lites  3  57‐3/8" x 95‐3/4"  3/4" 

Top Lites  3  57‐3/8" x 46‐1/4"  3/4" 
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5.0 Test Specimen Description:  (Continued) 
5.6 Drainage: 
 

Drainage Method  Size  Quantity  Location 

Weep holes zoned 
draining system  1/4"  18 

8" in from each vertical mullion on the 
under  side  of  the  horizontal  mullion 
trim caps and 6"  in  from each vertical 
mullion  on  center  of  the  pressure 
plates. 

 
5.7 Hardware: 
 
5.8 Reinforcement: 
 

Drawing Number  Location  Material 
Page 9 of 15 

captured mullion‐ 
detail # 21 PN 

SR150 

Vertical mullions 
1/4" x 4‐1/2" x 1‐ 7/8"Steel U‐channel with 
1/2” x 3‐3/4" flat bar steel welded to the 

interior pocket of the U‐channel. 

 
5.9 Screen Construction: Not utilized 
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Installation: 
 
The  specimen  was  installed  into  a  C‐8  steel  C‐channel  and  plywood  chamber.    The 
rough opening allowed for a 1/2" shim space at the top, bottom and at the jambs.  The 
exterior and interior perimeter of the curtain wall was sealed with Dow 795. 
 

Location  Anchor Description  Anchor Location 

Head/Sill  1/2"‐13 x 2" BGJ steel bolts 

One anchor 4" from each jamb and 4" 
and  6"  on  each  side  of  the  vertical 
mullions,  through  the  head  and  steel 
C‐8  channel.    The  anchors  were 
secured  with  a  flat  washer,  lock 
washer and nut. 

Jambs  1/2"‐13 X 4‐1/2"  
JH FNL steel bolts 

The anchors were located 100” from 
the sill plate and above  
the intermediate horizontal mullion, 
through the jamb and the steel C‐8 
channel.  The anchors were secured 
with a flat washer, lock washer and 
nut at both jambs. 

Vertical 
mullion 

reinforcement 
1/4"‐20 JZ307A bolts 

The steel reinforcement was secured 
to the vertical mullions with one 1/4"‐
20 x 3" bolt through the mullion at the 
bottom, above the intermediate 
horizontal mullion and at the top.  
Each bolt utilized flat washers, lock 
washers and nuts.  The bottom and 
top also utilized a second 1/4”‐20 x 2" 
bolt that penetrated through the 
mullion and steel reinforcement and 
was secured with flat washers, lock 
washers and nuts. 
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6.0 Test Results:    The  temperature  during  testing  was  16.1°C  (61°F).    The  results  are 
tabulated as follows: 

 
Test Specimen #1: 

Title of Test  Results  Allowed  Note 
Preload @+1915 Pa  

(+35.0 psf) 
 

 
Measured  No damage   

Air Leakage, 
per ASTM E 283 
at 75 Pa (1.6 psf) 
at 300 Pa (6.2 psf) 

<0.05 L/s/m2 
<0.01 cfm/ft2 

<0.05 L/s/m2 
<0.01 cfm/ft2 

0.30 L/s/m2 
0.06 cfm/ft2 max. 
0.30 L/s/m2 

0.06 cfm/ft2 max. 

 

Water Penetration, 
ASTM E 331 at 766 Pa (16.0 psf) Pass  No leakage   

Uniform Load Deflection,  
per ASTM E 330 

taken at vertical mullion 
+3352 Pa (+70.0 psf) 
‐3830 Pa (‐80.0 psf) 

15.49 mm (0.61") 
18.29 mm (0.72") 

20.83 mm (0.82") 
max. 

20.83 mm (0.82") 
max. 

1, 2 

Uniform Load Deflection,  
per ASTM E 330 

taken at horizontal mullion at 
transom 

+3352 Pa (+70.0 psf) 
‐3830 Pa (‐80.0 psf) 

0.25 mm (0.01") 
2.54 mm (0.10") 

8.13 mm (0.32") 
max. 

8.13 mm (0.32") 
max. 

1, 2 

Uniform Load Deflection, 
per ASTM E 330 

taken at sill anchor points 
+3352 Pa (+70.0 psf) 
‐3830 Pa (‐80.0 psf) 

‐0.25 mm (‐0.01") 
<0.25 mm (<0.01")

7.11 mm (0.28") 
max. 

7.11 mm (0.28") 
max. 

1, 2 

Uniform Load Deflection,  
per ASTM E 330 

taken at jamb member 
+3352 Pa (+70.0 psf) 
‐3830 Pa (‐80.0 psf) 

1.78 mm (0.07") 
0.51 mm (<0.02") 

14.22 mm (0.56") 
max. 

14.22 mm (0.56") 
max. 

1, 2 
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7.0 Test Results:  (Continued) 

 
Test Specimen:#1 

Water Penetration, 
ASTM E 331 at 766 Pa (16.0 psf) Pass  No leakage   
Uniform Load Structural, 

per ASTM E 330 
taken at vertical mullion 
+5027 Pa (+105.0 psf) 
‐5746 Pa (‐120.0 psf) 

1.02 mm (0.04") 
3.56 mm (0.14") 

7.37 mm (0.29") 
max. 

7.37 mm (0.29") 
max. 

1, 2 

Uniform Load Structural, 
per ASTM E 330 

taken at horizontal mullion at 
transom 

+5027 Pa (+105.0 psf) 
‐5746 Pa (‐120.0 psf) 

0.51 mm (0.02") 
0.76 mm (0.03") 

2.79 mm (0.11") 
max. 

2.79 mm (0.11") 
max. 

1, 2 

Uniform Load Structural, 
per ASTM E 330 

taken at sill anchor points 
+5027 Pa (+105.0 psf) 
‐5746 Pa (‐120.0 psf) 

0.25 mm (0.01") 
<0.25 mm (<0.01")

2.54 mm (0.10") 
max. 

2.54 mm (0.10") 
max. 

1, 2 

Uniform Load Structural, 
per ASTM E 330 

taken at jamb member 
+5027 Pa (+105.0 psf) 
‐5746 Pa (‐120.0 psf) 

0.25 mm (0.01") 
0.51 mm (0.02") 

5.08 mm (0.20") 
max. 

5.08 mm (0.20") 
max. 

1, 2 
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7.0 Test Results:  (Continued) 
 
General Note:  All testing was performed in accordance with the referenced standard(s). 
 
Note 1:  Loads were held for 30 seconds. 
 
Note 2:  Tape and film were not used to seal against air leakage during structural testing. 

 
 
The service life of this report will expire on the stated Test Record Retention End Date, at 
which  time such materials as drawings, data  sheets,  samples of  test  specimens,  copies of 
this  report,  and  any  other  pertinent  project  documentation,  shall  be  discarded  without 
notice. 
 
If  test  specimen  contains  glazing,  no  conclusions  of  any  kind  regarding  the  adequacy  or 
inadequacy of the glass in any glazed test specimen(s) can be made.  This report does not 
constitute certification of this product nor an opinion or endorsement by this laboratory.  It 
is the exclusive property of the client so named herein and relates only to the specimen(s) 
tested.  This report may not be reproduced, except in full, without the written approval of 
Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, Inc. 
 
 
 
 
___________________________________________  ________________________________________________ 
John C McClane  Shawn G. Collins, P.E. 
Laboratory Manager  Laboratory Support Engineer 
 
JCM:ck 
 
Attachments (pages):  This report is complete only when all attachments listed are included. 
  Appendix–A:  Sketches (1) 
  Appendix‐A:  Photographs (2) 
  Appendix‐B:  Drawings (15) 
 
 
 
 
This report produced from controlled document template ATI 00479, issued 12/28/10.   
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Sketches 
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Appendix B 

 
Photographs 

 
Photo No. 1 

Test equipment,  

 
Photo No. 2 

Deflection measuring equipment 
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Photo No. 3 

Specimen # 1 
Equipment set up 

 

 
 Photo No. 4 
 Specimen # 1 

Set up for structural pressure test. 
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Appendix C 

 
Drawings 
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